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Introduction

* Gl bleeding is a common presenting feature for
patients with cirrhosis

e Current UK 30 day mortality is 15% for patients with
acute variceal bleeding.

* Mortality falling —40% in 1980s

* Major risk factors for mortality
— Child-Pugh C cirrhosis (40% mortality)
— Active bleeding on admission
— Associated infections
— Portal vein thrombosis
— Higher portal pressure



Causes of bleeding in a cirrhotic patient

e Portal hypertension related
— Oesophageal or Gastric varices (60-65% of bleeds)
— Portal hypertensive gastropathy
— GAVE

* Non-portal hypertension related
— Peptic ulceration
— Mallory Weiss Tear
— Erosive oesophagitis/gastritis/duodenitis
— Cancers

— others



49 year old male
* Presented with haematemesis

* Known alcohol related liver disease

e Sporadic attendance at follow up

* Last clinic letter stated “clinically cirrhotic”

e Drinking 100 units per week (had ‘cut down’ recently)

 Medications:
— Thiamine 100mg od
— Propranolol 40mg BD (for ‘anxiety’)
* Examination:
— Pulse 72/min, BP 84/43, significant postural drop in BP
— GCS 15/15
— Moderate ascites
— Melaena on PR



Bloods

Hb 66

WCC 5.2
Platelets 75
PT 24 secs

Bilirubin 124
Albumin 28
ALT 25

Na 131

K3.6

Urea 10.2
Creatinine 140

CRP 6



irrhosis care bundle

Patient details e 6. Encephalopathy N/AQ
a) | Look for predipitant (Gl bleed, constipation, dehydration, sepsis etc) ¥ N ntials:
LT socETyor by Encephalopathy — lactulose 20-30ml QDS or phosphate enema Y N
{aiming for 2 soft stools/day) Time:
Decompensated Cirrhosis Care Bundle - First 24 Hours a9 Ifin dinical doubtin a confused patient request CT head to exclude subdural ‘ Y N N/A
haematoma
Decompensated dirrhosisis amedical emergency with a high mortality. Effective early interventions can 7. Other p—
save lives and reduce hospital stay. This checklist should be completed for all patients admitted with Venous thramboembolism prophylaxis — prescribe prophylactic LMWH (patients with e
decompensated dirrhosis within the first & hours of admission, a) | liver diseaseare at a high risk of thromboembolism even with a prolonged prothrombintime; withhold | ¥ N NA Time:
if patient is actively bleeding or platelets <50
b) | Gl /Liver review at earliest opportunity (ideally within 24 hrs) =
1. Investigations
a) [NEWSO [FECO [U/E O LFT O [cosg O [Gluc O Ca/PO,/Mg O
(if pyrexia | Urine Dip/ Request USS Initials: Mam o Grad Date Tim
b} | Blood cultures O or 25epsis) | MSU O (oG] bdo O crRP O
Perform asditic tap in all patients with ascites using green needle Done | N/A Time
c) | irrespective of clotting parameters and send for ascitic PMNAWCS culture | ¥ N Q
and fluid albumin Decompensated Cirrhosis Care Bundle - First 24 Hours
d) | Recard recent daily alcohol intake e Units
2. Alcohol - if the patient has a history of current excess al cohol consum ption The recent NCEPOD report 2013 on alcohol related liver disease highlishted that the management of some
O S T T NAD Initials: patients admitted with decompensated cirrhosis in the UK was suboptimal. Admission with decompensated
crrhosis is a common medical presentation and carries a high mortality {10-20% in hospital mortality). Early
2 ‘ Sive [V Pabrinex (2 pairs of vials tds) ‘ AL me intervention with evidence-based treatments for
patients with the complications of drrhosis can save lives.
b) ‘ Commence CIWA score if evidence of alcohol withdrawal ‘ YN N/A This checklist aims to provide a guide to help ensure that the necessary early investigations are completed in a
3. Infections - if sepsis or infection is suspected N/AQ fimely ranner and appropriate treatrnents are gven at the earlie st oppartunity.
2) | What was the SUSpECted SOUMCET. v o Iniials
5y | Treat with antbiotics in aceordance with Trustprotocal Y N o Decompensated cirrhosis is defined as a patient with cirrhosis who presents with an acute
o | 1 the ascitic neutrophils 0,25 x 10°/L (>250/mm?}(i.e. SEF) then give - Time: deter\oratlondm liver function that can manife st with the following symptoms:
1] [ Treat with antibiotics as per trust protocol Y N NA o Jaundee
0 Increasing asdtes
1] \ IV albumin (209% HAS) 1.52/kg (202 of albumin in 100m| of 208 HAS) Y N NA 0 Hepatic encephalopathy
4. Acute kidney injury and/or hyponatraemia (Na <125 mmol /) N/AD o Reral impairment
1 Increasein serum creatinine = 26umol/L within 48hrs or o @l bleeding
AKI defined by RIFLE 2. 250% rise in serum creatinine over the last 7 days or o Signs of sepsis/hypovolaemia
criteria 3 Urine autput (UD) <0.5m lsfkg/hr for morethan & hrsbased on dry weight or o Frequently there is a precipitant that leads to the decompensation of cirrhosis, Common causes
4 Clinically dehydrated Initials: are:
a) | Suspend all diurstics and nephrotoxic drugs Y N NA e o Gl bleedingvariceal and non-variceal)
by Fluid resuscitate with 5% HAS or 0.9% saline Y N o Infection/sepsis (spentane ous bacterial peritonitis, urine, chest, cholangitis etc)
(250m! boluses with regular r 1-2L will cornect most losses) o Alcoholichepants
) | Initiate fluid balance chart/daily weights YN o Acute partal vein thrombosis
d) | Aim for MAP=80mmHg to achieve U0=0.5ml/kg/hr based on dry weight YN o Developrent of hepatocellular carcinoma
o A6 hrs, if target not achieved or EWS wor sening then consider escalation to ¥ N NA o Drugs (Aloohol, opiates, NSAIDs etc)
higher level of care o Ischaemic liver injury {sepsis or hypotension)
5. Gl bleeding - if the patient has evidence of Gl bleeding and varices are suspected N/A D o Dehydration
a) | Fluid resuscitate according to BP, pulse and venous pressure YN o Constipation
) | Preseribe IV terlipressin 2mg QDS Y N NA
{caution if known ischaemic heart disease or peripheral vascular disease; perform ECG in >€5yrs) When assessing patients who presentwith decompensated cirrhosis please look for the precipitating causes
e Prescribe prophylactic antibiotics as per Trust proto col YN Initials: and treat accordingly. The checklist shown overleaf gives a guide on the necessary investigations and early
(eefuroxime unless contrain dicated) management of these patients admitted with decompensated cirrhosis and should be completed on all
d) | If prothrombin time (PT) prolonged give IV vitamin K 10mg stat Y N NA ||Time patients who present with this condition. The checklistis designed to optimize a patient’s managementin the
€} | If PT> 20 seconds {or INR »2.0) —gve FFP {2-4 units) Y N NA first 24 hours when specialist liver/gastro input might not be available, Please arrange for a review of the
f) | If platelets <50 - give IV platelets Y N NA patient by the gastro/liver team at the earliest oppertunity. Escalation of care to higher level should be
g} | Transfuse blood if Hb <7.0g/L or massive bleeding {aim for Hb =83/L) Y N NA corsidered in patients not responding te treatment when reviewed after 6 hours, particularly in these with
hy | Early endoscopy after resuscitation {ideally within 12hours) YN first presentation and those with good underlying performance status prior to the recentiliness,
Continues overleaf..> \

Please place in medical notes

http://www.bsg.org.uk/care-bundles/care-bundles-general/index.html

McPherson S, Frontline Gastroenterology 2016



* Bloods

Hb 66

WCC 5.2
Platelets 75
PT 24 secs

Bilirubin 124
Albumin 28
ALT 25

Na 131

K3.6

Urea 10.2
Creatinine 140

CRP 6

* |nitial management

Fluid resuscitated with 1L N saline
over 1 hour

X match 6 units blood
Transfused 2 units of blood
Given L.V Vitamin K 10mg stat
Stopped propranolol

Given 2mg terlipressin stat
Given 750mg Cefuroxime stat



* Bloods

Hb 66

WCC 5.2
Platelets 75
PT 24 secs

Bilirubin 124
Albumin 28
ALT 25

Na 131

K3.6

Urea 10.2
Creatinine 140

CRP 6

e Initial management

Fluid resuscitated with 1L N saline
over 1 hour

X match 6 units blood
Transfused 2 units of blood
Given L.V Vitamin K 10mg stat

Stopped propranolol and
spironolactone

Gave 2mg terlipressin stat
Gave 750mg Cefuroxime stat

e 2 hours later

Pulse 70/min BP 115/62
Hb 75

Grade 2 encephalopathy
ITU/anaesthetic review
Endoscopy requested



Endoscopy

e Endotracheal intubation for
endoscopy

* Actively bleeding varix just
below GOJ

* 1 band place over bleeding
point + 3 bands to lower
oesophagus

* Bleeding stopped

* Patients sentto ITU
overnight



How do varices develop and bleed?

1. Liver resistance ->
Increase portal pressure
to above 12mmHg

2. Collateral formation -
>blood redirected to
lower oesophagus,
abdominal wall,
stomach, rectum.

Blood backing up inte
the portal vein leading

3. Small blood vessels to varices

become distended and
thin walled



Risk factors for first bleed

Size of
varices

Severity of
liver
disease

Variceal
wall

Cherry red spots

PR " "

Bilirubin (micromol/I) <34 34-50 >50

varices

Albumin (g/1) >35 28-35 <28
PT (s prolonged) <4 4-6 >6

Encephalopathy none mild marked

Portal
pressure

none mild marked

Child Pugh score




]

bleeding in cirrhotics — initial management

5. Gl bleeding - if the patient has evidence of Gl bleeding and varices are suspected N/A

a) | Fluid resuscitate according to BP, pulse and venous pressure Y N

b) Prescribe IV terlipressin 2mg four times daily Y N NA
(caution if known ischaemic heart disease or peripheral vascular disease)

) Prescribe prophylactic antibiotics as per Trust protocol Y N
{cefuroxime unless contraindicated)

d) | If prothrombin time (PT) prolonged give IV vitamin K 10mg stat Y N NA

e) | H PT> 20 seconds (or INR >2.0) — give FFP (2-4 units) Y N NA

f) | If platelets <50 —give IV platelets Y N NA

g) | Transfuse blood if Hb <7.0g/L or massive bleeding (aim for Hb >8g/L) Y N NA

h) | Early endoscopy after resuscitation (ideally within 12 hours) Y N

Remember it is the simple things that saves lives with Gl bleeding
not the endoscopy




Terlipressin for variceal bleeding

Reduces mortality Improves control of bleeding

Terli-

Study pressin Placebo Relative risk* Weight Relative risk* Terli- )
(N (niN) (85% Cl fixed effects) (%) (95% Cl fixed effects Study pressin  Placebo Relative risk* Weight Relative risk*
(N (rimY) (95% Cl fixed effects) (%) {95%Cl fixed effacts)
Studies employing initial sclerotherapy
. Studies employing initial sclerotherapy
Brunati 1996 428 427 —— = 5.1 0.96 (0.27, 3.47) Brumats 1656 os . | a8 05 (025122
Levacher 1985 12141 20143 — 243 0GB Lovacher 1005 12141 243 e 108 0ss Eﬂ-az‘ﬂ 95;
— = 0.79 (0.50, 1.22 i oy

Palch 1998 22/66 28166 i i ! Patch 1930 37566 40166 —af- 50 052 (0.69,1.23)
SUBTOTAL 38135 521136 - 842 074(058.1.04) SUBTOTAL  §61135 74136 - B44  075(0.58096)
Studies not initial P Studies not employing initial seleratherapy

Freeman 1889 315 4116 = 48 0.0 {0.21, 3.00) Freeman 1969 6115 1016 [ 85 064 {0.31.1.32)
Pauwels 1934 617 514 S E— 68 0.99 (0.38, 2.56) Pauwels 1984 THT 614 —_— 58 0.9 (0.42, 2.20)
Soderund 1980 331 1129 - 14.2 0.26 (D.08, 0.82) Soderlund 1990 3731 1229 - 10.8 023 {0.07, 0.75)
Walker 1886 3025 8/25 - 10,0 0.38 (0.1, 1.26) Walker 1986 5025 12125 -~ 105 042 (047, 1.01)
SUBTOTAL 15/88 28/84 —— 358 0.50 (D.29, 0.88) SUBTOTAL 2188 40184 —— 356 050 (0.33,0.77)
TOTAL (all) 520223 &0/220 —-— 100 0,66 (0.49, 0.88) TOTAL (all) 76223 1141220 - 100 066 (0.53, 0.82)

L L L I - ! ! !
0.2 0.5 20 50 0.2 05 10 20 50
Favours terlinpressin Favours placebo Favours terlinpressin Favours placebo

Vasoconstrictor drug that reduces portal pressure

Controls bleeding in 80% of bleeds

loannou G et el. Aliment Pharmacol Ther 2003 17 53-64



Antibiotics prevent infections in cirrhotic patients

with Gl bleeding

Free of infection Survival
Risk difference, random model

Bilateral Risk difference, random model
teral CI, 95% for trials, 95% for MA Bilateral CI, 95% for trials, 95% for MA

I : :
Rimola B5 : :
| ! Rimola 85 : I
. 5
Boriano 92 LI Soriano 92 = :.'
i i
i 1 :
Blaise 94 T 1 |
Blaise 94 |
i I :
Pauwels 96 1 1
Pauwels 96 A
Hsieh 98 : = ':
i Hsieh 98 I

H i
H 1

Total —'— 0.3230,p<0.001 '
: —'— 0.0908,p=0.0042

Total

f T T j T T T 1
Rigk difference 0.0 0.2 0.4 0.6 n.a8 f T T T 1
Risk difference-0.1 0.0 0.1 0.2 0.3 0.4

Fic. 1. Mean percentage of patients free of infoection (Der Simonian). Fic.4. Mean survival (Der Stmonian)

Without prophylactic antibiotic 50% of patients with
variceal bleed will develop a significant infection

Bernard et al. Hepatology 1999; 29: 1655-61



Restrictive transfusion strategy reduces mortality

from GI bleeding

A Survival, According to Transfusion Strategy
100+
Ay w— — = 0;1
90+ ¥
100
80+ 99
70- 98
g 974
= 60+ 06
.! A
g 5o 95+ I_+ Restrictive strategy
@ 94
£ 404 _
g 23 P=0.02 by log-rank test
o] 02
304
914
Liberal strategy
20+ 90+
//
104 0 I ! ! I ! I ! ! 1
0 10 15 20 25 30 35 40 45
0 T ! ! ! I ! I I 1
0 5 10 15 20 25 30 35 40 45
Days
No. at Risk
Restrictive strategy 444 429 412 404 401 399 397 395 394 392
Liberal strategy 445 428 407 397 393 386 383 378 375 372

Villanueva C, N Engl J Med. 2013;368(1):11-21.



Restrictive transfusion strategy is effective in

cirrhotics with Gl bleeding

B Death by 6 Weeks, According to Subgroup
Restrictive Liberal
Subgroup Strategy Strategy Hazard Ratio (95% Cl) P Value
no. of patients/total no. (%)
Overall 23/444 (5)  41/445 (9) —_— 055 (0.33-0.92)  0.02
Patients with cirrhosis 15/139 (11)  25/138 (18) —_—— 0.57 (0.30-1.08)  0.08
Child—Pugh class A or B S/113 (4)  13/109 (12) e | 0.30 (0.11-0.85)  0.02
Child—Pugh class C 10/26 (38)  12/29 (41) —_— 1.04 (0.45-2.37)  0.91
Bleeding from varices 10/93 (11)  17/97 (18) —_—— 0.58 (0.27-1.27)  0.18
Bleeding from peptic ulcer ~ 7/228 (3) 11/209 (5) I : 0.70 (0.26-1.25)  0.26
U.Il l.lﬂ IIZII.D
it -
Restrictive Strategy Liberal Strategy
Better Better

Villanueva C, N Engl J Med. 2013;368(1):11-21.



Banding of varices

Normal Oesophagus

i
Oesophageal varices




emember to address all cirrhosis complications

Patient details
O 6. Encephalopathy N/AQ
A a) | Look for precipitant (Gl bleed, constipation, dehydration, sepsis etc.) ¥ N Initials:
= = fruatasayi by Encephalopathy — lactulose 20-30ml QDS or phosphate enema ¥ N
{aiming for 2 soft stools/day) Time:
Decompensated Cirrhosis Care Bundle - First 24 Hours g Ifin dinical doubtin a confused patient request CT head to exclude subdural [\ 0
haematoma
Decompensated cirrhosisis a medical emergency with a high mortality. Effective early interventions can 7. Other
save lives and reduce hospital stay. This checklist should be completed for all patients admitted with Venous thromboembolism prophylaxis — prescribe prophylactic LMWH {patients with Initials:
decompensated drrhosis within the first 6 hours of admission. a) | liver diseaseare at a high sk of thromboermbolism even with a prolonged prothrombin time; withhold | ¥ N NA ||
if patient is actively bleeding or platelets <50
R b) | Gl /Liver review at earliest opportunity (ideally within 24 hrs) =
a) [NEWSO [FECO [U/E O LFT O [cosg O [Gluc O Ca/PO,/Mg O
(if pyrexia Urine Dip/ Reguest USS Initials:
b} | Blood culty [m] (oG] crRP O MNam . Grad Dat Tim
§| Bloededires B S sepis) | vsU D shdo O
Perform asditic tap in all patients with ascites using green needle Done | N/A Time:
c) | irrespective of clotting parameters and send for ascitic PMNAWCS culture | ¥ N Q
and fluid alburin Decompensated Cirrhosis Care Bundle - First 24 Hours
d) | Recard recent daily alcohol intake e Units
2. Alcohol - if the patient has a history of current excess alcohol consumption o The recent NCEPOD report 2013 on alcohol related liver disease highlighted that the management of some
(i s oy Reet] N/AD nitials: patients admitted with decompensated cirrhesis in the UK was suboptimal. Admission with decompensated
crrhosis is a common medical presentation and carries a high mortality {10-20% in hospital mortality). Early
&) [ Give IV Pabrinex (2 pairs of vials tds) [v N Time:
B ‘ Commence ClWi score If evidence of alcohol withdrawal ‘ Y n NIA irtervention with evidence-based treatments for patients with the complications of dirrhosis can save lives.
- . 8 - —— This checklistaims to provide a guide to help ensure thatthe necessary early investigations are completed in a
3. Infections - if sepsis or infection is suspected N/AQ timely manner and appropriate treatments are gven at the earlie st opportunity.
2) | What was the SUSpECted SOUMCET. v o Iniials
b} | Treat with antibiotics in accordance with Trustprotocol Y N e o Decornpensated cirrhosis is defined as a patient with cirrhosis who presents with an acute
o |1 e ascitic neutrophils #0.25 x L0 (>250mrli2 SEF) ther gve T i deterioration in liver function that can manifestwith the following symptems:
17 | Treat with antibiotics as per trust protocol Y N NA o Jaundice
11} | v alburin (209 HAS) 1.5g/kg (208 of albumin in 100mI of 20% HAS) Y N NA ° ‘H”C’E:j‘”g “c‘ﬁ "
o Hepatic encephalopa
4. Acute kidney injury and/or hyponatraemia (Na <125 mmol /) N/ADQ ° Rersa\ |mpa\rrzeht patny
1 Increasain serum creatinine = 26umol/L within 48hrs or o Gl bleeding
AKI defined by RIFLE 2. 250% rise in serum creatinine over the last 7 days or o Signs of sepsis/ypovolaemia
criteria j E‘:::"‘ﬁ:;y(:rili Smls/kg/hr for more than 6 hrs based an dry weight or T o Frequently there is a precipitant that |eads to the decompensation of cirrhosis. Common causes
a) | Suspend all diuretics and nephrotoxic drugs Y N NA arei
Time: o Gl bleeding (variceal and non-variceal)
b Fluid resuscitate with 53 HAS or 0.9% saline YN
] |250mi boluses with regular L 20 wil correct most osses] o Infection/sepsis (spentane ous bacterial peritonits, urine, chest, cholangitis etc)
9 | Initiate fluid balance char Ydally weights Y N o i‘c"tho"c i‘e‘pa””ih .
dy | Aim for MAP-80mmPs to achieve UG>0.5ml/ke/hr based on dry weight YN 0 fiouts porta vein thrombosis
o Development of hepatocellular carcinoma
A6 hrs, if target not achieved or EWS wor sening then consider escalation to ¥ N NA
e} higher level of care o Drugs (Aleohol, opiates, NSAIDs etc)
< o Ischaemic liver injury {sepsis or hypotension)
5. Gl bleeding - if the patient has evidence of Gl bleeding and varices are suspected N/A D o Dehydration
5) [ Fluid resuscitate according to BP, pulse and venous pressure Y N o Constipation
) | Preseribe IV terlipressin 2mg QDS Y N NA
|eaution I known ischaemic heart disease or per pherd vascular diseasa parform ECG in »85yrs) When assessing patients wha present with decompensated cirrhosis please look for the precipitating causes
o | Prescribe prophylactic antibiotics as per Trust protocol YN Initials and treat accordirgly. The checklist shown overleaf gives a guide on the necessary investigations and early
y “:Ef“”‘”;‘]'”e“”b'e”w”‘”agf“m"ﬁ Py o A e management of these patients admitted with decomnpensated drrhosis and should be completed on all
i fpmt rom msme 1PT) prolonged give IV vitarmin m stat patients who present with this condition. The checklistis designed to optimize a patient’s managementin the
€) | IFPT> 20 seconds {or INR >2.0) — give FFP (2-4 units) Y N NA first 24 hours when spedialist liver/gastro input might not be available. Please arrange for a review of the
f) | If platelets <50 - give IV platelets Y N NA patient by the gastro/liver team at the earliest oppertunity. Escalation of care to higher level should be
g} | Transfuse blood if Hb <7.0g/L or massive bleeding (aim for Hb »ag/1) Y N NA corsidered in patients not responding to treatment when reviewed after 6 hours, particularly in these with
h | Early endoscopy after resuscitation (ideslly within 12hours] YN first presentation and these with good underlying performance status prier to the recentillness,
Continues overlear..> \

Please place in medical notes

http://www.nescn.nhs.uk/wp-content/uploads/2014/05/Cirrhosis-Care-Bundle.pdf



Outcomes of implementation
assessed in 3 hospitals

— Newcastle

— Sunderland

— Royal Cornwall Hospital

228 patients with decompensated
cirrhosis reviewed

High level of usage of the care bundle

— Increased to 90% in Newcastle

Improvement in all aspects addressed
in the Bundle

Hospital stay reduced from 11 days to
8 days

Parcantage

Use of a care bundle improves the care of cirrhotic

patients presenting with Gl bleeding

Table 2 | Primary reason for admission to hospital

Percentage

Clinical reason for hospital admission of oohort

Ascites

Hepatic encephalopathy

Upper gastrointestinal bleeding
laundice

Sepsis

Cther

anmBSEE

120 P=0.020 P=0471 P00 FP=0222 P=0.0096 F=0593

100

il

o

m f@f ﬁ S

B Pre-bundle @ Post-bundis

=2

[=]

Dyson J et al Alimentary Pharmacology and Therapeutics Oct 2016



Should cirrhotics with Gl bleeding go to ITU?

Survivors Non-survivors p value
Number 307 (55%) 256 (45%) -
Age 49 (30-68) 51 (34-68) ns
Male : Female 196:111 152:104 ns
Aetiology Alcohol 146/263 (56%) 117/263 (44%) ns
Other 161/300 (54%) 139/300 (46%)
Reason for Variceal Bleed 139/196 (71%) 57/196 (29%) <0.0001
Admission Non Variceal 168/367 (46%) 199/367 (54%)

Cholongitas E et al J Gastroenterol Hepatol. 2008;23:1223-7



Back to the case

e Stayed on ITU overnight extubated the next morning
* No further bleeding for 24 hours

* Continued medical treatments

* Remained stable so sent to Liver ward

* On day 3 further large haematemesis with
haemodynamic instability

 Reintubated and had repeat endoscopy

* Endoscopy showed uncontrollable bleeding from the
lower oesophagus



Minnesota tube placed




Shunt between portal and hepatic
vein — rapid reduction in portal
pressure

Very effective treatment for
oesophageal and gastric variceal
bleeding (and refractory ascites)

Significant risks from
encephalopathy, liver failure and
infection

Careful patient selection required

Stent

Portal vein



The NEW ENGLAND JOUORNAL of MEDICINE

ORIGINAL ARTICLE

Early Use of TIPS in Patients with Cirrhosis
and Variceal Bleeding

Juan Carlos Garcia-Pagan, M.D., Karel Caca, M.D., Christophe Bureau, M.D.,
Wim Laleman, M.D., Beate Appenrodt, M.D., Angelo Luca, M.D.,
Juan G. Abraldes, M.D., Frederik Nevens, M.D., Jean Pierre Vinel, M.D.,

Joachim Méssner, M.D., and Jaime Bosch, M.D., for the Early TIPS
(Transjugular Intrahepatic Portosystemic Shunt) Cooperative Study Group

63 patients
Child’s B with active bleeding or Child's C
Randomized to standard therapy or early TIPSS

Primary endpoint — rebleeding or failure to control bleeding

Secondary endpoint - survival




Rebleeding rates Survival
A B
__ 100 Early TIPS 100
23 e H e e - Early TIPS
2 w50t 303~
§ o [ P=0.001 . b P=0.001
:H &0 Tmmm- E &0 g A A SRS FR N PR S S P S
= i P = Drugs+EBL
Eﬁ s sk == L T e e o =
e a0 Drugs+EBL E 40
H ’
- 2104 204
IR
w @
a | I | | 0 I I I |
0 & 12 18 14 0 b 12 18 24
Maonths Months
Mo. at Risk Mo. at Risk
Ear'|'_g' TIPS i2 24 15 11 5 Earh' TIPS i2 24 17 12 ¥
Drugs+EBL il 13 7 7 3 Drugs+EBL il 18 13 1 5

Figure 2. Actuarial Probability of the Primary Composite End Point and of Survival, According to Treatment Group.
The probability of remaining free from uncontrolled variceal bleeding or variceal rebleeding is shown in Panel A, and the probability of

survival is shown in Panel B. EBL denotes endoscopic band ligation, and TIPS transjugular intrahepatic portosystemic shunt.




Self expanding metal stents

1 The balloon is inflated and retracted to the cardia.
2 The stent is released.
3 The balloon is deflated and can be withdrawn.




TIPPS placed. HVPG 21mmHg — reduced to 12 mmHg

5 days on ICU with AKI and encephopathy — slow to
wake up

Further 7 days on ward with gradual improvement in
Liver function + AKI

Discharged home — Stopped drinking!!
Remains under follow up



Gastric varices

* Presentin 20% of cirrhotics | GOV2
at first endoscopy : —IGV1

* Bleed at lower pressure the
oesophageal varices

* Worse outcomes then
oesophageal varices

* With isolated gastric varices
consider extra-hepatic
portal hypertension due to
splenic vein thrombosis



Gastric varices - options

Endoscopic
— ‘Superglue’ : cyanoacrylate
e Better control compared with banding (87% vs 45%)
* reduced mortality (29% vs 48%)
* Lower re-bleeding (31% vs 54%)

— Thrombin
* Higher rebleeding rates than Glue

* Radiological
— TIPSS
— Balloon occluded retrograde transvenous obliteration (BRTO) for IGV-1

* Primary prevention
— Beta blockers better than no treatment

Lo GH Hepatology 2001 33 1060-4
Mishra SR Hepatology 2011 54 1161



Gluing of varices




Management of acute variceal bleeding

Pre-endoscopic
drug tharapy if
endascopy delayed

Urgent endoscopy

¥ Y

Oesophageal varices

Reasuscitation Consider intubati
I IV access
CVP line
Transfer to HDU setting Crossmatch 6 units
| Correct clotting
IV antibictics

v

Giastric varices

Variceal band ligation

!

¥

Contral of bleading

l

'

Immediate failure to
control bleeding

\ Options  TIPSS

Thrombin
Glue

v

Success
institute
secondary
prophylaxis

Rebleeding

Balloon tamponade

v

v

Rescue therapy: TIPSS surgery




Prevention of re-bleeding

e After an episode of variceal bleeding it is important
to try and reduce risk of further bleeding

e Patients should enter variceal obliteration program

e Commence non-cardioselective beta blocker
— Carvedilol should now be first line
— Reduces portal pressure more effectively than propranolol
— Start 3.125mgBD —increasing to 6.25mgBD
— Aim HR <£60/min and SBP >100 mmHg

e Abstinence from alcohol



Take home messages — Variceal bleeding

= Early resuscitation saves lives

=  Airway protection very important in large bleeds or
encephalopathy

= Give antibiotics and terlipressin early
= Early endoscopy after resuscitation

= Don’t forget all the other aspects of care- AKI, infections,
alcohol withdrawal etc. Care bundle can help with this



